

University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

8915 Dr. M. Yousaf

(----)

To: Mr. Jawad Qayyum Khan

Resident Engineer (4376-E), Highways and Transportation Engineering Division. NESPAK (Pvt) Ltd.

Project: Dualization of Sargodha Khushab Mianwali Road (Group-III) from 222.25 to 244.81 = 22.56 Km)

Our Ref. No. CL/CED/ 7978 Dated: 15/04/2025 Test Specification

Your Ref. No. RE/4376-E/JQK/4c/532 Dated: 31/12/2024

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 14/02/2025 Tested on: 11/04/2025 in dry/wet condition



Sr. No.	Mark*		_	Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Machine Made Double Line				8.8 x 4.2 x 2.6	2845	2440	36.96	36	2182	16.6	
2	Machine Made Double Line				8.7 x 4.2 x 2.6	2895	2490	36.54	36	2207	16.27	
3	Machine Made Double Line				8.6 x 4.1 x 2.5	2695	2310	35.26	32	2033	16.67	
4												
5						RTNE	RINE					
6						READ IN	200					
7			H			THE NAME OF THY LORD WHO		100		-		I
8					80	Juliano						
9								5 /				
10						-LA	ORE					
11			H							-		I
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9199 Dr. M. Yousaf

To: Engr. Muhammad Farooq Memon

Resident Engineer, Metroplan-Asian JV, Site Office, NSIC-Sargodha

Project: Establishment of Nawaz Sharif Institute of Cardiology, Sargodha

Our Ref. No. CL/CED/ 7979 Dated: 15/04/2025 <u>Test Specification</u>

Your Ref. No. Metro-Asian-JV/IDAP-NSIC-LAB/A-SGD-RE/70 Dated: 16/10/2024 (BS 3921**)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 26/03/2025 Tested on: 11/04/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Water Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	КВ				8.9 x 4.3 x 2.9	3455	2995	38.27	46	2692	15.36	
2	КВ				8.8 x 4.4 x 2.9	3125	2720	38.72	42	2430	14.89	
3	КВ				9 x 4.2 x 3	3300	2905	37.8	47	2785	13.6	
4	КВ				8.9 x 4.3 x 3	3305	2875	38.27	43	2517	14.96	
5	КВ				9 x 4.4 x 3	3405	2980	39.6	45	2545	14.26	
6	w				8.9 x 4.3 x 3	3665	3170	38.27	39	2283	15.62	
7	w				9 x 4.3 x 3	3670	3195	38.7	40	2315	14.87	
8	w				8.8 x 4.2 x 2.9	3590	3140	36.96	37	2242	14.33	
9	w				9 x 4.3 x 3	3310	2915	38.7	35	2026	13.55	
10	w				8.9 x 4.2 x 2.9	3410	2985	37.38	39	2337	14.24	
11	T-95				8.9 x 4.4 x 3	3210	2805	39.16	37	2116	14.44	
12	T-95				9 x 4.3 x 3	3305	2910	38.7	39	2257	13.57	
13	T-95				9 x 4.3 x 3	3210	2810	38.7	37	2142	14.23	
14	T-95				8.9 x 4.2 x 2.9	3280	2845	37.38	38	2277	15.29	
15	T-95				8.8 x 4.2 x 2.9	3380	2955	36.96	39	2364	14.38	
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9254 Dr. Umbreen

To: Noor Fatima

100-B-III, Gulberg III Lahore.

Project: (Slab over Ground Floor)

Our Ref. No. CL/CED/ 7980 Dated: 15/04/2025 <u>Test Specification</u>

Your Ref. No. CT/GF/11 Dated: 11/04/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 11/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	S-4	8	3	2025	6Diax12		13.8	28.28	37	2931		Non Engraved
2	S-5	8	3	2025	6Diax12		13.6	28.28	46	3644	-	Non Engraved
3	S-6	8	3	2025	6Diax12		13.8	28.28	40	3168	-	Non Engraved
4							-				-	
5						RINE	RINE				-	
6					}	READIN	2000	X				
7						THE NAME OF THY LORD WHO	المرغب المرغب					
8					8			N/O				
9												
10						LA	ORE					
11												
12											-	
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9234 Dr. Umbreen

Test Specification

To: Engr. Muhammad Tarig Aassi

General Manager Construction, Jafris and Steele (Pvt) Ltd.

Project: Nil

Our Ref. No. CL/CED/ 7981 Dated: 15/04/2025

Your Ref. No. JSPI2025/JS-80/530 Dated: 09/04/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 09/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Col. (1526), 6000 Psi, Level (+6)	8	3	2025	6Diax12		13.4	28.28	68	5386		Non Engraved
2	Col. (1527), 6000 Psi, Level (+6)	8	3	2025	6Diax12		13.4	28.28	54	4277		Non Engraved
3	Col. (1525), 6000 Psi, Level (+6)	8	3	2025	6Diax12		13.4	28.28	70	5545		Non Engraved
4												
5						RINE	RINA					
6)	READ IN	200 D					
7						THE NAME OF THY LORD WHO	\(\frac{1}{2}\)	3				
8					- S &	Towns .		HAD		1		
9					-			5/		1		
10						-LA	ORE					
11					1					1		
12												
13												
14												
15												
16												

Witnessed by: Mr. Farhan Mehboob & Mr. Ehsan Haider, Izhar Construction

- Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/
 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9237 Dr. Aqsa

Test Specification

To: Mr. Aaliyan Abbas

Project Manager, Capstone Builders & Engineers Pvt. Ltd.

Project: Nil

Our Ref. No. CL/CED/ 7982 Dated: 15/04/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 09/04/2025 Tested on: 15/04/2025 in dry/wet condition



No. Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
	DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
4-Cell Culvert Wall	4	3	2025	6Diax12		13.2	28.28	54	4277		Non Engraved
4-Cell Culvert Wall	4	3	2025	6Diax12		13.2	28.28	62	4911		Non Engraved
4-Cell Culvert Wall	4	3	2025	6Diax12		13	28.28	51	4040		Non Engraved
Slab	11	3	2025	6Diax12		13	28.28	60	4752		Non Engraved
Slab	11	3	2025	6Diax12	RTNE	R 13	28.28	46	3644		Non Engraved
4-Cell Culvert Top Slab	11	3	2025	6Diax12	READ IN	13	28.28	77	6099		Non Engraved
					THE NAME OF THY LORD WHO	(2) (2)	156				
	-			82	J. Carlos		II)				
	-					I					
	-				-ZA	OR					
	-				-	-					
	-										
	4-Cell Culvert Wall 4-Cell Culvert Wall 4-Cell Culvert Wall 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab	Mark* DD 4-Cell Culvert Wall	Mark* DD MM 4-Cell Culvert Wall 4 3 4-Cell Culvert Wall 4 3 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab	4-Cell Culvert Wall 4 3 2025 4-Cell Culvert Wall 4 3 2025 4-Cell Culvert Wall 4 3 2025 4-Cell Culvert Top Slab	Mark* DD MM YYYY (in) 4-Cell Culvert Wall 4 3 2025 6Diax12 4-Cell Culvert Wall 4 3 2025 6Diax12 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab	Mark* DD MM YYYY (in) (Kg/gms) 4-Cell Culvert Wall 4 3 2025 6Diax12 4-Cell Culvert Wall 4 3 2025 6Diax12 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab 4-Cell Culvert Top Slab	Mark*	Mark*	Mark* DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Sq. in) (Imp.Tons)	Mark* DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Sq. in) (Imp.Tons) (psi) (Lmp.Tons) (lmp.Tons) (psi) (lmp.Tons) (psi) (lmp.Tons) (psi) (lmp.Tons) (lm	Mark* DD MM YYYY (in) (Kg/gms) (

Witnessed by:

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9245 Dr. Aqsa

Test Specification

To: Projects Manager

Innovative® Construction Company

Project: Construction of Capping Beam Works at Kingdom Arena. RUDA. Lahore.

Our Ref. No. CL/CED/ 7983 Dated: 15/04/2025

Your Ref. No. ICL/Ruda Dated: 10/04/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight	Dry Weight	Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OII (70)	
1		25	2	2025	6Diax12		14	28.28	76	6020		Non Engraved
2		25	2	2025	6Diax12		13	28.28	70	5545		Non Engraved
3												
4												
5					-	RINE	RINE					
6						READ IN	200					
7					<u> </u>	THE NAME OF THY LORD WHO		3				
8					Se			Ha				
9								5 /				
10						"- /A	ORE					
11						-						
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9245 Dr. Aqsa

Test Specification

To: Project Managers

Innovative® Construction Company

Project: Construction of Capping Beam Works at Kingdom Arena. RUDA. Lahore.

Our Ref. No. CL/CED/ 7984 Dated: 15/04/2025

Your Ref. No. ICL/Ruda Dated: 10/04/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*	Cas		Casting Date* DD MM YYYY	Size	Wet Weight		Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1		21	2	2025	6Diax12		14	28.28	69	5465		Non Engraved
2		21	2	2025	6Diax12		14.2	28.28	83	6574		Non Engraved
3												
4												
5						CINE	RINE					
6						READ IN	200					
7						THE NAME OF THY LORD WHO		1				
8					80	Johnson				-		
9						_	I					
10						-LA	OR					
11							-					
12												
13												
14												
15												
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9259 Dr. Aqsa

To: Mr. Sulman

Material Engineer, BH. Consultants, Garden Town, Lahore.

Project: Construction of 4-Storey Commercial Building (Frame Structure) E-1 Block, Valancia Society, Lahore.

Our Ref. No. CL/CED/ 7985 Dated: 15/04/2025 <u>Test Specification</u>

Your Ref. No. Nil Dated: 11/04/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 11/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	3rd Floor Slab (3000 Psi)	25	3	2025	6Diax12		14	28.28	52	4119		Non Engraved
2	3rd Floor Slab (3000 Psi)	25	3	2025	6Diax12		13.6	28.28	53	4198		Non Engraved
3	3rd Floor Slab (3000 Psi)	25	3	2025	6Diax12		13.6	28.28	52	4119		Non Engraved
4	3rd Floor Slab (3000 Psi)	25	3	2025	6Diax12		13.6	28.28	48	3802		Non Engraved
5	3rd Floor Slab (3000 Psi)	25	3	2025	6Diax12	GINE	13.6	28.28	48	3802		Non Engraved
6	3rd Floor Slab (3000 Psi)	25	3	2025	6Diax12	READ IN	14	28.28	47	3723		Non Engraved
7						THE NAME OF THY LORD WHO		1				
8					80			Ha .				
9												
10						LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9251 Dr. Aqsa

To: Mr. Javed Ali

CEO, Javed Ali Builders, P.C.H.S. Ghazi Road, Walton, Lahore.

Project: The Leads Education Building, Formanites Housing Scheme District Lahore.

Our Ref. No. CL/CED/ 7986 Dated: 15/04/2025

 Our Ref. No. CL/CED/
 7986
 Dated:
 15/04/2025
 Test Specification

 Your Ref. No.
 Nil
 Dated:
 11/04/2025
 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 11/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (70)	
1	Raft (4000 Psi)	20	3	2025	6Diax12		13.4	28.28	63	4990		Non Engraved
2	Raft (4000 Psi)	20	3	2025	6Diax12		13.4	28.28	61	4832		Non Engraved
3	Raft (4000 Psi)	20	3	2025	6Diax12		13.4	28.28	61	4832		Non Engraved
4										-		
5						GINE	RINE					
6					}	READ IN	200	X				
7						THE NAME OF THY LORD WHO	الدي خلف					
8												
9								5/				
10						LA	IOR					
11												
12												
13												
14												
15												
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9262 Dr. Aqsa

Test Specification

To: Mr. Aaliyan Abbas

Project Manager, Capstone Builders & Engineers Pvt. Ltd.

Project: (Site Location: Nadala Region ex-66 Punjab Regiment)

Our Ref. No. CL/CED/ 7987 Dated: 15/04/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 11/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight		Area of X-Section		Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (70)	
1	4-Cell Culvert Approach Slab	17	3	2025	6Diax12		13	28.28	78	6178		Non Engraved
2	4-Cell Culvert Approach Slab	17	3	2025	6Diax12		13	28.28	52	4119		Non Engraved
3	4-Cell Culvert Approach Slab	17	3	2025	6Diax12		13	28.28	68	5386		Non Engraved
4												
5						CINE	RINA					
6						READ IN	2001					
7						THE NAME OF THY LORD WHO	() () () () () () () () () ()	3				
8												
9								5 /				
10						"-LA	ORE					
11			H				-			1		
12												
13												
14												
15												
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9225 Dr. Aqsa

Test Specification

To: Mr. Muhammad Saleem

Operations Manager, The Skyline Mall & Residences

Project: The Skyline Mall & Residencies, Raiwind Road, Lahore.

Our Ref. No. CL/CED/ 7988 Dated: 15/04/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 08/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*	Cas	sting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	4th Floor Slab Conc. (3000 Psi)	21	2	2025	6Diax12		13.6	28.28	37	2931		Non Engraved
2	4th Floor Slab Conc. (3000 Psi)	21	2	2025	6Diax12		13.8	28.28	63	4990		Non Engraved
3	4th Floor Slab Conc. (3000 Psi)	21	2	2025	6Diax12		13.6	28.28	43	3406		Non Engraved
4	5th Columns Conc. (4000 Psi)	2	3	2025	6Diax12		13.2	28.28	59	4673		Non Engraved
5	5th Columns Conc. (4000 Psi)	2	3	2025	6Diax12	GINE	13.4	28.28	54	4277		Non Engraved
6	5th Columns Conc. (4000 Psi)	2	3	2025	6Diax12	READIN	13.2	28.28	62	4911		Non Engraved
7	5th Columns Conc. (4000 Psi)	3	3	2025	6Diax12	THE NAME OF THY LORD WHO	-13.4	2 8.28	45	3564		Non Engraved
8	5th Columns Conc. (4000 Psi)	3	3	2025	6Diax12		13.2	28.28	44	3485		Non Engraved
9	5th Columns Conc. (4000 Psi)	3	3	2025	6Diax12		13	28.28	34	2693		Non Engraved
10	5th Floor Slab Conc. (3000 Psi)	22	3	2025	6Diax12	"-IA	13.4	28.28	49	3881		Non Engraved
11	5th Floor Slab Conc. (3000 Psi)	22	3	2025	6Diax12		13.6	28.28	51	4040		Non Engraved
12	5th Floor Slab Conc. (3000 Psi)	22	3	2025	6Diax12		13.4	28.28	51	4040		Non Engraved
13												
14												
15												
16												

Witnessed by:

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9210 Dr. Aqsa

Test Specification

To: SS Constructors

321-C Engineering University, Employees Cooperative Housing Society, Lahore

Project: DIC Pakistan Limited, Kasur

Our Ref. No. CL/CED/ 7989 Dated: 15/04/2025

Your Ref. No. Nil Dated: Nil (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 07/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*		_	Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	G.: (70)	
1	3MM PCC (1:2:4)	8	3	2025	6x6x6		8.6	36	63	3920		Non Engraved
2	3MM PCC (1:2:4)	8	3	2025	6x6x6		8.4	36	76	4729		Non Engraved
3	Floor PCC (1:2:4)	7	3	2025	6x6x6		8.6	36	91	5662		Non Engraved
4	Floor PCC (1:2:4)	7	3	2025	6x6x6		8.4	36	82	5102		Non Engraved
5	3B-03 PCC (1:2:4)	7	3	2025	6x6x6	GINE	RIA8	36	98	6098		Non Engraved
6	3B-03 PCC (1:2:4)	7	3	2025	6x6x6	READ IN	8.2	36	68	4231		Non Engraved
7						THE NAME OF THY LORD WHO	1	10				
8					8			Ha .				
9												
10						"- /A	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9229 Dr. Aqsa

Test Specification

To: CW Manager

ARCON, Khudadad Heights, E-11, Islamabad.

Project: Site ID: NRO25-CA-527. (Structure: Tower Foundation)

Our Ref. No. CL/CED/ 7990 Dated: 15/04/2025

Your Ref. No. Nil Dated: Nil (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 09/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*	Casting Date*			Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OH (78)	
1	(1:1.5:3 & 1:4:8)	4	3	2025	6x6x6		8	36	66	4107		Non Engraved
2	(1:1.5:3 & 1:4:8)	4	3	2025	6x6x6		8.2	36	82	5102		Non Engraved
3												
4												
5						GINE	RINE					
6					}	READ IN	200	X				
7						THE NAME OF THY LORD WHO	الدين خلف	3				
8						Jan.		5 -				
9								5 /				
10						-LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9229 Dr. Aqsa

Test Specification

To: CW Manager

ARCON, Khudadad Heights, E-11, Islamabad.

Project: Site ID: NRO25-CA-527. (Structure: Tower Columns, DG & ODU Pad Foundation)

Our Ref. No. CL/CED/ 7991 Dated: 15/04/2025

Your Ref. No. Nil Dated: Nil (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 09/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*	Casting Date*			Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OII (70)	
1	(1:1.5:3 & 1:4:8)	6	3	2025	6x6x6		8	36	126	7840		Non Engraved
2	(1:1.5:3 & 1:4:8)	6	3	2025	6x6x6		8	36	109	6782		Non Engraved
3												
4												
5						GINE	RINE					
6					}	READ IN	200	X				
7						THE NAME OF THY LORD WHO	(j					
8					8			Ha				
9								5 /				
10						-LA	ORE					
11												
12										-		
13												
14												
15												
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9229 Dr. Aqsa

Test Specification

To: CW Manager

ARCON, F-11, Islamabad. (ALPHACON)

Project: Site ID: NRO25-CA-514. (Structure: PIER Foundation, DG & ODU Pad Foundation)

Our Ref. No. CL/CED/ 7992 Dated: 15/04/2025

Your Ref. No. Nil Dated: Nil (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 09/04/2025 Tested on: 15/04/2025 in dry/wet condition



Sr. No.	Mark*			Date*	Size	Wet Weight	Dry Weight	Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
4	(4.4.5.2.9.4.4.0)	DD	1	2025			(Kg/ gms)	(Sq. in) 36	(Imp.Tons)			Non Francisco
1	(1:1.5:3 & 1:4:8)	11	3	2025	6x6x6		8.2	36	89	5538		Non Engraved
2	(1:1.5:3 & 1:4:8)	11	3	2025	6x6x6		8.2	36	106	6596		Non Engraved
3												
4												
5						GINE	RINE					
6					}	READIN	200	X				
7						THE NAME OF THY LORD WHO	(j					
8						Total of						
9								5 /				
10						LA	ORE					
11						-						
12										1		
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9211 Dr. Aqsa

To: Mr. Tanveer Humayun

Fortress Square Mall Management.

Project: Extension of Top Roof at Fortress Square Mall, Lahore. (Slab, Beams at grid U-X/10-13 Level 780.00)

Our Ref. No. CL/CED/ 7993 Dated: 15/04/2025 <u>Test Specification</u>

Your Ref. No. Fs/Rcc/03/71 Dated: 26/03/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 07/04/2025 Tested on: 15/04/2025 in dry/wet condition



(BS 1881-116)



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight		Area of X-Section		Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)		(Imp.Tons)			
1	3000 Psi	19	3	2025	6x6x6		8.6	36	56	3484		Engraved
2	3000 Psi	19	3	2025	6x6x6		8.2	36	49	3049		Engraved
3	3000 Psi	19	3	2025	6x6x6		8	36	49	3049		Engraved
4												
5						GINE	RING					
6						READ IN	2001	X				
7						THE NAME OF THY LORD WHO	ا المارغات					
8					88			Ha				
9								 -				
10						-LA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9244 Dr. Aqsa

To: Khan & Company

Civil Work Contractor & General Order Suppliers, Sahiwal.

Project: Solar MV, LV Room Slab Reon Energy Limited at Fatima Fertilizer Sheikhupura.

Our Ref. No. CL/CED/ 7994 Dated: 15/04/2025

Your Ref. No. FF-05/090425 Dated: 09/04/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 10/04/2025 Tested on: 15/04/2025 in dry/wet condition



Test Specification



Sr. No. Mark*		Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Roof Slab, 3000 Psi (1:2:4)	8	3	2025	6x6x6		9	36	102	6347		Engraved
2	Roof Slab, 3000 Psi (1:2:4)	8	3	2025	6x6x6		8.8	36	90	5600		Engraved
3	Roof Slab, 3000 Psi (1:2:4)	8	3	2025	6x6x6		8.6	36	110	6844		Engraved
4												
5						RINE	RINZ					
6						READ IN	2017					
7						THE NAME OF THY LORD WHO		E				
8					80	Juliano						
9								V				
10						-LA	ORE					
11							-					
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.